rc parts.app

Team Associated RC500 vs SC10.2

Comparing compatible parts between the Team Associated RC-car models RC500 and SC10.2.

Select manufacturer
link Part # RC500 SC10.2 Description
1747 search Fuel Bottle Pro, 500cc
1736 search Body Clips, metallic blue, short
3862
Part discontinued
search Set Screws, 5-40 x 1/8 in
3977 search Bearings, 3/16 x 3/8 in, rubber sealed
4187 search Washers, 6x3x1 mm, nylon
5407 search O-rings, red, silicone
6272
Part discontinued
search Ballstud Dust Covers, foam
6292
Part discontinued
search Screws, 4-40 x 3/8 in FHCS
6299 search E-Clips, 1/8 in
6332 search Body Clips
6338 search Antenna Tube, 12 in
6472
Part discontinued
search Locknuts, 4-40/5-40, flanged, black nylon
6573 search Diff Thrust Washer and Bolt
6574 search Diff Thrust Balls, 5/64 in
6575 search Diff Thrust Bolt Set
6581 search Carbide Diff Balls, 3/32 in
6582 search Diff Thrust Spring
6589
Part discontinued
search Bearings, 5/32 x 5/16 in
6727 search Servo Tape
6913 search Screws, 4-40 x 1 1/4 in SHCS
6915
Part discontinued
search Screws, 4-40 x 5/8 in FHCS
6917
Part discontinued
search Screws, 4-40 x 3/8 in BHCS
6922
Part discontinued
search Screws, 4-40 x 1/2 in FHCS
6924
Part discontinued
search Screws, 4-40 x 3/8 in SHCS
6927
Part discontinued
search Screws, 4-40 x 3/4 in SHCS
6928
Part discontinued
search Screws, 4-40 x 1 in SHCS
7230
Part discontinued
search Plastic Ballstud Cups, molded, large
7337
Part discontinued
search Washers, .250 x .125 x .015
7369
Part discontinued
search Universal Roll Pins, 1/16 in.
7413
Part discontinued
search Screws, 4-40 x 3/4 in BHCS
7448 search Rear Suspension Arms
7664 search Diff Gear, 52T, 2.60:1
7666 search Diff Drive Rings, 2.60:1
7677
Part discontinued
search Diff Rebuild Kit
7922
Part discontinued
search Caster Blocks, 30 deg.
7933
Part discontinued
search Bearing Crush Tubes
7935
Part discontinued
search Bearings, .187x.500x.196 in
8258
Part discontinued
search Precision Machined Pinion Gear, 21T 48P, 1/8 shaft
8261 search Precision Machined Pinion Gear, 24T 48P, 1/8 shaft
8264
Part discontinued
search Pinion Gear, 27T 48P, 1/8 shaft
8266
Part discontinued
search Pinion Gear, 29T 48P, 1/8 shaft
8268
Part discontinued
search Pinion Gear, 31T 48P, 1/8 shaft
8272 search Pinion Gear, 35T 48P, 1/8 shaft
9170 search Adjustable Servo Link
9360
Part discontinued
search Idler Gear, molded
9361
Part discontinued
search Idler Gear Shaft
9563 search Front Bulkhead
9564
Part discontinued
search Rear Chassis Brace, Front Brace
9566 search Top Plate
9567
Part discontinued
search Top Plate, carbon
9601
Part discontinued
search Top Shaft
9602
Part discontinued
search Top Shaft Spacer
9621
Part discontinued
search Front and Rear Inner Hinge Pins
9622
Part discontinued
search Outer Hinge Pins and King Pins
9630
Part discontinued
search Ballstud Washers
9640 search Steering Bolts, left and right
9643 search Screws, 5-40 x 7/16 in SHCS
9647
Part discontinued
search Steering Block Bushings
9648 search Spur Gear, 69T 48P
9649 search Spur Gear, 72T 48P
9650 search Spur Gear, 75T 48P
9651 search Spur Gear, 81T 48P
9652 search Spur Gear, 78T 48P
9653 search Spur Gear, 84T 48P
9654 search Spur Gear, 87T 48P
9659
Part discontinued
search Steering Set
9739 search Slipper Spring
9755
Part discontinued
search CVA Axles, rear
9809
Part discontinued
search SC10 Tires, with foam inserts
9815
Part discontinued
search Foam Battery Spacer
9816
Part discontinued
search SC10 Front Skid and Bumper
9817 search SC10 Rear Bumper and Brace
9818
Part discontinued
search SC10 Arm Mount and Chassis Plate
9819
Part discontinued
search Rear Motor Guard
9822
Part discontinued
search Nerf Bars
9823
Part discontinued
search SC10 Chassis
9824
Part discontinued
search Rear Shock Tower
9826
Part discontinued
search Transmission Case for gear diff
9828
Part discontinued
search SC10 Diff Gear and Cover
9831 search SC10 Gear Diff O-ring Set
9876 search SC10 Contender Body, clear
9879 search SC10 RTR LiPo Battery Strap
9880
Part discontinued
search SC10 Steering Blocks, Hex
9888
Part discontinued
search Gear Diff Shims, 13.3x5.2x.05 mm
9899
Part discontinued
search SC10.2 Body Mount Set
9921
Part discontinued
search SC10 Rear Wheels and Race Tires, mounted, hex
27128 search Servo Washers, black aluminum
29262 search ESS-One+ 2017 Engine Sound System
31381 search Ballstud Washers, 5.5x3.0x0.5 mm, blue aluminum
31382 search Ballstud Washers, 5.5x3.0x1.0 mm, blue aluminum
31383 search Ballstud Washers, 5.5x3.0x2.0 mm, blue aluminum
31384 search Bulkhead Washers, 7.8x0.5 mm, blue aluminum
31385 search Bulkhead Washers, 7.8x3.0x1.0 mm, blue aluminum
31386 search Bulkhead Washers, 7.8x2.0 mm, blue aluminum
31387 search Washers, 7.8x3.5x0.5mm, blue aluminum
31388 search Washers, 7.8x3.5x1.0mm, blue aluminum
31389 search Washers, 7.8x3.5x2.0mm, blue aluminum
31510 search Screws, M2x0.4x4 mm BHCS
31532 search Screws, M3x8 mm BHCS
89007 search Steering Servo Horns
89009
Part discontinued
search Servo Support Ring & Washer
89218 search Washers, 3x8 mm
89229 search Blue Countersunk Washers
89430
Part discontinued
search Mud Flaps
91101
Part discontinued
search KMC Hex Wheels, black
91176
Part discontinued
search VTS Slipper Housing
91177
Part discontinued
search VTS Slipper Pads
91178
Part discontinued
search VTS Slipper Plate
91201
Part discontinued
search SC10B Front Suspension Arms
91202 search SC10B Front Shock Tower
91308
Part discontinued
search 12 mm Shock Pistons
91310
Part discontinued
search 12 mm Shock Spring Cups
29290
Part discontinued
search XP DSV System
Do you want to support rcparts.app? coffee Buy me a coffee mail